Australian Wool Testing Authority Ltd - trading as AWTA Product Testing A.B.N. 43 006 014 106 1st Floor, 191 Racecourse Road, Flemington, Victoria 3031 P.O. Box 240, North Melbourne, Victoria 2051

AWTA PRODUCT TESTING

P.O. Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400 Fax (03) 9371 2499

## **TEST REPORT**

	ORING PTY LTD GROVE G VIC 3131	ISSU	'NUMBER : 7-598895- E DATE : 11/08/201 T DATE : 11/08/201	14
SAMPLE DESCRIPTION	Clients Ref: "European Oak Engineered European Oak Fl Nominal Thickness: 15mm Colour: Oak			
AS/NZS 4586:2013 APPENDIX A	Slip Resistance Classific Surface Materials Wet Pendulum Test Method	ation of New Pedes	trian	
British Pendulum	1 2 3		SRV 47	
Classification:	P4			
Preparation: Wash	ction of test: Sampling co ed with water and pH neutra dried.			
Fixed/Unfixed: Air Temperature:	Unfixed 20degC			
Test Equipment:	Munroe Stanley Skid Resist Serial Number: 0320	aance Tester (Pend	lulum)	
Test Equipment: Slider Rubber:		えきえかてたてなてきたらとし	12503333333332323	
Slider Rubber: These results app before selection	Serial Number: 0320 Slider 96 Batch No. 54, pr	epared on a P400 a sted and it is rec ials the effect of	nd 3um commended that service	
Slider Rubber: These results app before selection conditions, inclu be checked.	Serial Number: 0320 Slider 96 Batch No. 54, pr lapping film ly only to the specimens te of flooring or paving mater	epared on a P400 a sted and it is rec ials the effect of	nd 3um commended that service	
Slider Rubber: These results app before selection conditions, inclu be checked.	Serial Number: 0320 Slider 96 Batch No. 54, pr lapping film ly only to the specimens te of flooring or paving mater	epared on a P400 a sted and it is rec ials the effect of	nd 3um commended that service	
Slider Rubber: These results app before selection conditions, inclu be checked.	Serial Number: 0320 Slider 96 Batch No. 54, pr lapping film ly only to the specimens te of flooring or paving mater	epared on a P400 a sted and it is rec ials the effect of	nd 3um commended that service	
Slider Rubber: These results app before selection conditions, inclu be checked.	Serial Number: 0320 Slider 96 Batch No. 54, pr lapping film ly only to the specimens te of flooring or paving mater	epared on a P400 a sted and it is rec ials the effect of	nd 3um commended that service	

AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void if ammended or altered.



This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.

APPROVED SIGNATORY

lachr

0204/11/06